
Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department 

of Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 1 

Production monitoring techniques of a knit composite industry 
Md. Anowar Hossain 

Department of Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, 

Dhaka, Bangladesh 

(engr.anowar@yahoo.com) 

Keynote of report 

This report has brief summary of a knit composite industry in Bangladesh. 

This report focuses on production monitoring techniques of knitting, yarn 

coloration, fabric coloration, textile printing, garments production, textile 
[...]
Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 195 

   

Womens 

Product ID#1032  

View Large 

Womens 

Product ID#1033 

View Large 

Womens 

Product ID#1034  

View Large 

   

Womens 

Product ID#1035  

View Large 

Womens 

Product ID#1036  

View Large 

Womens 

Product ID#1037  

Vie 

 

All Brand Products ::  

   

Brands 

Product ID# 1050 

View Large 

Brands 

Product ID# 1051 

View Large 

Brands 

Product ID# 1052 

View Large 

javascript:;
javascript:;
javascript:;
javascript:;
javascript:;
javascript:;
javascript:;
javascript:;
javascript:;


Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 196 

   

Brands 

Product ID# 1053 

View Large 

Brands 

Product ID# 1054 

View Large 

Brands 

Product ID# 1055 

View Large 

   

Brands 

Product ID# 1056  

View Large 

Brands 

Product ID# 1057 

View Large 

Brands 

Product ID# 1058 

View Large 

   

Brands 

Product ID# 1059  

View Large 

Brands 

Product ID# 1060  

View Large 

Brands 

Product ID# 1061  

Vie 

 

 

  

javascript:;
javascript:;
javascript:;
javascript:;
javascript:;
javascript:;
javascript:;
javascript:;
javascript:;


Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 197 

MARKETING STRATEGY: 

 

Now a day, the marketing strategy is the key feature for a export oriented company. If the 

marketing strategy is not good then it is not possible to survive in the competitive global 

market. In case of marketing the garments good dealings with the buyer is very important. 

In Niagara Textiles Ltd. mainly the merchandising department and the higher officials 

deals with the buyer. The company has some fixed buyers. These buyers give their orders 

continuously all over the year. The marketing officers and the merchandising department 

communicate with the buying house all the year. 

 MAJOR BUYERS: 

 

 

 

Sl. Buyers 

1 H & M 

2 C & A 

3 Techibo 

4 New Look 

5 Tesco 

6 Big Star 

7 Target 

8 Loblaws 

9 Sears 

10 Okaidi 

 

 

BUYERS 



Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 198 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 



Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 199 

 

 

 

 

 SOCIAL POLICY: 

Safety Policy:  

 Company always strives to provide safe and hazard free atmosphere in production 

floors for all workers.  

 Every floor has two exits for in case of emergency & also have the Fire 

Evacuation Plan at the point of exit.  

 Every floor has sufficient number of firefighting equipments such as fire 

extinguisher, fire hose cabinet, fire alarm switch etc.  

 Every section has a group of people who have been trained for protect the 

emergency fire hazard situation.  

 Unannounced fire drill is arranged once in a month.  

 Each floor has first aid box containing sufficient number of medicines in case of 

emergency.  

 Each floor has sufficient number of Personal Protection Equipment such as mask; 

hand gloves, goggles, metal gloves, air plug etc. are provided for ensuring safety.  

 Pure drinking water is available in each floor.  

 There is a medical center in the factory and a Doctor looks after the health of the 

workers.  

 Employee Welfare Policy: 

 All employees/ workers are entitled to free medical checkup in the medical center 

in our factory.  

 Each floor has proper ventilation & sufficient ceiling fans exhaust fans are there 

for good air supply.  

 Each floor has sufficient number of washrooms.  



Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 200 

 Each floor has sufficient lighting to facilitate production.  

 All employees are entitled to overtime bonus, Eid festival bonus, house rent, 

medical allowance, Friday & holiday allowances.  

 A large dining hall is in our factory including pure drinking water & well sitting 

arrangement.  

 A Group Insurance is made for entire employees of the company and already 

availed two insurance claims due to death of workers against it.  

 A child day care center is in our factory & children of workers take proper care 

and feeding.  

 Maternity leave & maternity benefit for female workers are provided as per labor 

law. 

 Recruitment Policy: 

 No child labor in our factory.  

 No gender discrimination in our recruitment procedure.  

 There is no force labor. 

 Other Policies: 

 Environment Policy: There is an Effluent Treatment Plant (ETP) in our factory 

premises to refine industrial dust for hazard free environment.  

 We comply the rules & regulations of different regulatory bodies such as factory 

inspection authority, many govt. & non-govt. agencies.  

EFFLUENT TREATMENT PLANT (ETP): 



Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 201 

 

 

 Fig: ETP of Niagara Textile Ltd. 

The effluent generated from different sections of a textile industry must be treated before 

they are discharged to the environment. Various chemicals and physical means are 

introduced for this purpose.  

  Capacity : 80m3/ hr 

  Cost  : Tk. 2.5 / m3 

 

 Process Flow chart of Biological Effluent Treatment Plant: 

 

 

 

 

 

 

 

 

 

Fabric Dyeing 

 

Homogenizing Tank 

Distribution Tank 

Sedimentation Tank 

Sludge Return Tank 

Pumping and Screening 

Antifoaming 

Dosing 
Biological Oxidation Tank 

Acid Dosing 

De-colorant 

Dosing 



Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 202 

 

 

 

 

 

 

 

 

 

 

Function of different Unit of Biological Effluent Treatment Plant (E T P):  

Screening unit:  

It works like a filter. By filtering waste water, it removes threads, pieces of fabrics, small 

metal pieces etc. In this unit a rotating brush is used for clean the pores if screen. The brush 

rotates periodically. 

 Storage and Homogenization tank: 

Different waste water from varies process is stored and makes a homogeneous mixture by 

mixing different concentration of waste water. 

Neutralization tank:  

Neutralization of waste water is performed by dosing 98% H2SO4 as required to control 

the PH 

Of waste water PH range 6.5 to 7.5. 

Distribution tank: 

It distributes the water to the biological oxidation tank. Continuous aeration is supplied 

here. Antifoam is dosed here to control the foaming in the oxidation tank. 

Biological oxidation tank: 



Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 203 

It is the heat of E T P. The entire harmful chemicals are damaged here by breaking their 

bonds. This is done by bacteria. To ensure the proper function work and growth of bacteria, 

few conditions must be maintained. 

 

 Temperature  : 35º to 37º C 

  PH (Maximum) : 6.5 

  Dissolved oxygen : 4 PPM 

Sedimentation Tank / Biological feeding tank: 

Treated water is overflowed here from oxidation tank. Decolourent is used here to 

destroy the color of waste water. 

 

 

Settling tank / Sedimentation Basin: 

A tank or basin in which waste water is held for a period of time, during which the heavier 

solids settle to the bottom and the lighter material will floats to the water surface. In this 

tank sludge is immersed and the harmless water is discharge to ponds, Land, river etc. 

Sludge Thickener:  

Sludge taken here from clarifier. Polyelectrolyte is dosed coagulate the sludge. After one 

hour of Polyelectrolyte dosing aeration is stopped and fresh water discharge to drain when 

sludge is taken. The thickened sludge is transferred to the sludge thickener bed. 

Sludge Thickener bed: 

Here sludge is dried which is used as good fertilizer as well as fuel of brick field. Sludge 

is dried under the sunlight. 

Required Chemical or Biological ETP: 

H2SO4: 

Function: Neutralize the waste water controlling the PH. It is auto dispensed in the 

neutralization tank.  

Polyelectrolyte: 



Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 204 

Function: Used for sedimentation / sludge coagulation and also killing bacteria. 

Antifoaming Agent: 

Function: Used for reduction / controlling foam. It is used auto / manually in the 

distribution tank. 

De-colorant: 

Function: Used for removing color. It is used auto / manually in the sedimentation 

feeding tank. 

Sodium Hypochlorite: 

Function: It is used to kill the harmful bacteria. It is used in the biological oxidation tank. 

 

 

Product Quality Checked: 

 Biological Oxygen Demand (BOD)  

 Chemical Oxygen Demand (COD)  

 Total suspended solids 

 Total dissolved solids 

 Color 

 pH etc. 

 

Remarks: Waste water from processing industries e g. Dyeing , Printing , Finishing and 

washing causes great harmful effect on our environmental, As a result agricultural land 

loses its fertility, natural water becomes polluted aquatic life is destructive and crops are 

damages. 

So, it is important to control ETP plan.  

 

 

 

 

 

 



Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 205 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  



Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 206 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCUSSION: 

 

Niagara Textiles Ltd. is a joint venture limited company with composite knitwear 

manufacturer & exporter. The Niagara Textiles Ltd. is committed to the best human 

workplace practices. Their goal is to continuously improve their Human resource policies 

and procedures through education, training, communication and employees involvement. 

Right from inception the policy of the company has been to provide total customer 

satisfaction by offering quality knitwear in time. Working on new concepts in styling & 

content of the knitwear is a continuous activity in Niagara Textiles Ltd. with an objective 

to up the quality and the value of merchandise. To meet the commitments of quality and 

prompt delivery, Niagara Textiles Ltd. Decided to integrate the manufacturing process in 

a planned manner. Over the years the entire process has been integrated by importing 

sophisticated machinery from world-renowned manufacturers. For achieving their goal, 

Niagara Textiles Ltd. has recruited a high profiled human resource team. The production 

is controlled by technical persons. All of the decision makers of production sector in 



Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 207 

Niagara Textiles Ltd. are textiles graduates. According to their capacity they have an 

enriched production team which is very rare in other factories of Bangladesh. The working 

environment of Niagara Textiles Ltd. is very friendly. All of the executives & employees 

of Niagara Textiles Ltd. are very much cordial & they always appreciate the learners. 

The goal of Niagara Textiles Ltd. is to get high production & to maintain the quality of 

the product at a minimum cost. There is no polar fleece & auto stripe m/c in Niagara 

Textiles Ltd. so Niagara Textiles Ltd. is not able to produce all types of knit structure. 

There is no person to input the self shade of different types of lot everyday in the 

spectrophotometer but for accuracy of the recipe it is very important to input the self shade 

of different lot of dyes in a regular basis. In dyeing lab Niagara Textiles Ltd. is using 

digital pipetting system but if they use dispense type digital pipetting system I think their 

accuracy will increase to a maximum level. For dyeing they are using Fongs m/c but if they 

use thies or sclabos m/c I think their product quality will be higher. In garments section for 

cutting they are using manual straight knife cutting m/c but if they use computerized cutting 

m/c their accuracy will increase & their efficiency will increase to a maximum level. I think 

if they improve the above things I think their product quality, their efficiency & their 

accuracy will be maximum.  

CONCLUSION: 

There is large difference between the theoretical knowledge and practical experiences. This 

is truer in case of the study of Textile Technology. Industrial attachment or, Industrial 

training is an essential part for textile education because it minimizes the gap between 

theoretical and practical knowledge. This Industrial training increase our though a lot about 

textile technology. It also helps us to know a lot about industrial production process, 

machineries, and industrial management and made us suitable for industrial life. Besides it 

gives us the first opportunity to work in industry. So we can say industrial attachment 

prepare us for the expected destiny of practical life. 

I have completed my industrial attachment from Niagara Textiles Ltd. During my two-

month long industrial training at Niagara textiles Ltd. I got the impression that this factory 

is one of the modern export oriented composite knit garments industry of our country. This 

factory does not compromise in case of quality. So, they have established on-line and off-

line quality control of each product. Besides, they also use the good quality yarn, dyes and 

chemicals in their production process. Due to this, it has earned a “very good reputation” 

in foreign market for its quality product over many other export oriented textile mills. It 



Cite: Md. Anowar Hossain (2010), Production monitoring techniques of a knit composite industry, Niagara Textiles Ltd, Department of 

Textile Engineering, City University; Permanent Campus, Khagan, Birulia, Savar, Dhaka, Bangladesh 

 208 

has very well educated and technically experienced manpower to get rid of any defect in 

production process. It has also a good organizational hierarchy. 

 

 SOME OPINNION FOR ME: 

 Knitting production needs to increase as well as technical persons need to be 

employed there. 

 
